Government of Uganda
Ministry of Water and Environment

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT FOR WATER SUPPLY AND
SANITATION PROJECT IN KOBOKO MUNICIPAL COUNCIL; MIDIA AND LOBULE SUB
COUNTIES IN KOBOKO DISTRICT
Loan: No. 5127-UG
Contract No: MWE/SVRCS/13-14/00065
FINAL REPORT
ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT

SUBMITTED BY:

- X
SURVESIS in joint venture %

WiTh *Futther nking the envionment o economic development.”
Agip House, Tst Floor, 9 Kampala Plot 843, Shelter Road,
Road, P. O. Box 3473 8 Kompala Naalya Estate P. O. Box
Tel: +256 312 294958 Fax: 256 312
371 371394 email: 25250 Kampala Mob.
admin@survesis.co.ug Web 256 712 654651
WWW.SUIVesis.co.ug WWW.SAVIMAXX.CO.Ug

AUGUST 2021
[...]
e An inventory of activities in the neighbourhood likely to be affected by the

development and operations of the proposed water treatment plant; Safety
and health impacts on workers during construction and operation, including

Ministry of Water and Environment 5 Survesis in joint venture with Savimaxx Limited



Environmental and Social Impact Assessment for Koboko Water Supply and Sanitation Project

provision of protective equipment and adequacy of sanitation provisions for
the workers.

e Consultations with stakeholders, including the neighbouring local communities,
Koboko Municipal Council civil servants (Town Clerk, Health Inspector, Town
Engineer) and Koboko District Local Government officials (District Environment
Officer, District Water Officer) and lead agencies such as The Directorate of
Water resources Management (DWRM), Directorate of Environment Affairs
(DEA), Ministry of Water and Environment, Department of Occupational Health
and Safety, NWSC and Wetlands Management department, among others.

e Prediction and analysis of environmental impacts resulting from the proposed
project, and proposing appropriate mitigation measures and an Environmental
Management and Monitoring Plan.

e Preparation of an Environmental and Social Impact Statement and
presentation to NEMA for review and approval.

1.7 Project Activities

1.7.1  Construction phase

The execution of Koboko Town WSS Project will include construction of a water intake
sump and gabions for river bank protection on River Kochi adjacent to the culvert at
UTM 36N coordinates of 0277396E, 0382981N and Water Treatment Plant (WTP) at UTM
coordinates 0277274 m E, 0382328 m N), both in Nyarabu village, Asunga Parish in
Midia sub-county. Three boreholes working on the principle of bank filtration principle
and each with capacity to abstract 10 m3/hr will be drilled to boost the water supply
during seasons of low flow in the river. The exact locations of the boreholes are not yet
known but they will be located within a 1 km radius from the WTP and along the
shoreline of River Kochi.

A high voltage power line will be extended to the water intake point to provide a
steady and reliable electricity for powering the liffing pumps while solar powered
pumps will be installed at the boreholes site to abstract and pump the water to the
WTP. A larger borehole house will be constructed to house an administration room, a
room for the strainer, valves and flow meter and a room for a diesel generator set to
be used as backup power source in case of failure of the photovoltaic plant.

A 750 m raw water fransmission pipeline will be laid from the water intake to the WTP.
A total of 9.258 km of pumped clear water fransmission pipelines will be laid to deliver
water to the 700 m® capacity Ground Service Reservoir (GSR) to be constructed on
Teremunga Hill in Teremunga village (at UTM coordinates 0273058 m E, 03791921 m N)
to supply wards of Teremunga, Malenga and Godia and the 1000 m® capacity Appa
Elevated Storage Reservoir (ESR) to be constructed at Police Quarters (at UTM
coordinates 0273307 m E, 0376895 m N) to supply the wards of Appa, Mengo and
villages of Ombachi and Dwonga.

However, due to funding limitations, only 7.77 km clear water transmission pipeline
from the WTP pump station to Appa Elevated Service Reservoir (ESR) will be
constructed in the first phase. The 1.518 km branch of transmission pipeline to
Teremunga hill, Teremunga GSR and all the 41.8 km of proposed distribution network

Ministry of Water and Environment 6 Survesis in joint venture with Savimaxx Limited



Environmental and Social Impact Assessment for Koboko Water Supply and Sanitation Project

shown in Figure 1-4 below will not be laid in the first phase of the project. In the first
phase, distribution of water will be through the existing distribution pipeline.

The Feacal Sludge Treatmentplant will be constructed for the management of the
faecal sludge and organic component of solid waste from Koboko Municipality and
surrounding areas. It will be located on a 10.298 acres of land which is owned and
currently operated by Koboko Municipal Council as a solid waste dumpsite (landfill)
in Mindrabe village in Asunga parish, Midia Sub County.

In addition to the Feacal Sludge Treatmentplant, the project proposes construction of
two waterborne toilets each with six stances flush toilets, a urinal, two shower rooms
and wash hand basins in Koboko MC. One latfrine (LAT 1) will be at UTM36N
coordinates 0387626N, 274522E at the Market place while the second latrine (LAT 2)
will be in the central square near the Town Hall at UTM36N coordinates 0376970N,
0273484E). Each of the latrines have separate sections for males and females with
provision for disabled persons in each section. It's estimated that the toilets can serve
up to 450 persons per day. The effluent from the latrines will be drained to a gravel
bed with a vegetation buffer where it will be infiltrated into the soil. The faecal sludge
from these waterborne toilets will have to be delivered to the Feacal Sludge
Treatmentplant for freatment in a cesspool emptier.

The construction works will entail activities listed below that are postulated to impact
on the environment and social setting:

Site hoarding

Prior to any construction activities at the proposed site will be hoarded off with iron
sheets or appropriate materials. The purpose of site hoarding at construction sites will
be inform the general public of the activities taking place, confine site activities from
the public domain and limit the interaction of site wastes and dust with the public. I
also reduces construction hazards to the public especially falling or flying debris.

Site clearing, excavations and construction of buildings

The sites are to be cleared to pave way for construction include sites for the water
intake, routes to the intake, WTP, the three borehole sites, two reservoir sites, Feacal
Sludge Treatment plant and sites for waterborne toilets together with their septic tanks
and gravel beds. Additionally, vegetation within a 4 m wide strip of land will be
cleared along the proposed 9.258 km of fransmission route.

Excavation works for the foundations of buildings and transmission lines will follow site
clearance. Large volumes of soils are anticipated to be excavated especially from
foundations of buildings at WTIP and Feacal Sludge Treatmentplant where very little
material will be used for backfilling.

Ministry of Water and Environment 7 Survesis in joint venture with Savimaxx Limited



Environmental and Social Impact Assessment for Koboko Water Supply and Sanitation Project

KOBOKO TOWN WATER SUPPLY AND SANITATION PROJECT -
TRANMISSION & DISTRIBUTION PIPELINES

-~ /
Legend P ] 7
. / DRICILE grd NV y J
/ . P4 (1 y
Distribution pipelines / N’ / (,f
/ / ) e i
e——= Transmission pipelines | -~ /,’ \ g \
/ i W,
; } f / | NYAI
Boundaries /' MIDIA -]_ f /
_ ( { ABUKU
Project Areas ASUNGA METINO]
| Parishes \
ﬁﬁﬁﬁﬁﬁ i \
== .
|| Sub Counties —
/ /' Nval

’/
{
]
J
PADROMBO //
LOBULE /,/
/
']
/
,//
I/'
IJ‘,
{
| PONYURA
/
NYANGILIA LA {
N « GINYAKO
, g \ )
¢ |
Y e
=\ DRANYA - \/> ”
“\(‘__ . J\‘/ .J’ \’\\ /
,//' " \“3’\""“\‘\*”/,/’ oy /‘f M — /
LEIKO 4 ! { 4 N\ /
4 | | ) N
/ ] { ¥ § T
F | Pl - LURUJO
J i 4 N/ r
0 0.5 1 / NZAKitTIeters , nca vy ALLA
Y S N (O [N Y A A7 I | { \
I ] 1
. J \
4 j i T ————
/ { i \( YATUA

Figure 1-4: Map showing the proposed transmission and distribution pipelines.

Sources of Construction materials and their movement
Some of the construction materials such as sand, aggregate, gravel, hard core and
murram will be sourced from the existing and approved local quarries within or near

Ministry of Water and Environment 8 Survesis in joint venture with Savimaxx Limited



Environmental and Social Impact Assessment for Koboko Water Supply and Sanitation Project

Koboko District. The project proponent will liaise with the local authorities in the
identification of the quarry site. It is the project proponent’s intention that only
approved quarries be used. Assessments of these quarries areas however, do not form
part of the current ESIA.

Other construction materials such as cement, timber, roofing materials, ductile iron
(DI) and HDPE pipes, iron bars and pumps will be sourced from authorized distributors
and moved to the construction sites. Some of these materials are bulky and will require
heavy trucks for haulage between source and construction sites or to disposal sites.

The total project costis US $ 11,031,746.

1.7.2  Operation and maintenance phase

Water intake operation

During operation, three pumps each with a capacity to discharge 70 m3*/h against a
head of 38 m will abstract river water (a total of 210 m3/h water in 2030 phase) through
suction pipes of Nominal Diameter (ND) 125 mm with strainers and pump to the WTP.
When the strainers on the suction pipes get clogged, the backwashing pump will be
operated to clean the strainers of the clogged materials. The large materials that
would be trapped on the filter screens will be cleaned automatically by the self-
cleaning system to be installed.

Water treatment processes

During the operation phase, raw water from River Kochi will be abstracted at a rate
of 210 m3/h and pumped to the WTP and freated through several processes including
aeration, fine sieving, coagulation and flocculation, filtration and finally disinfection
to ensure safe water for human consumpftion is produced.

A WTP aims to ensure safe water for human consumption is provided at a reasonable
cost. To guarantee a high quality of potable water, WTPs have many processes
including addition of different chemicals to disinfect and purify water. The types and
quantities of chemicals vary widely and will depend on a range of factors including
raw water quality; treatment processes employed and treated water quality
objectives.

The aeration is aimed to increase the removal of pollutants from water by stripping or
oxidizing dissolved metals. After aeration, the water will pass through fine screens of 3
mm spacing to remove any solids in the water.

The coagulation and flocculation process at the Koboko WTP will involve use of
aluminium sulphate.

The flocculation and clarification processes will take place in four circular reinforced
concrete tanks, with a volume of 23 m® dimensioned to receive a discharge 70 m3/h.
The area of flocculation will be equipped with slow mixers to favour the floc formation
while area of clarification will have scrapers to collect the sludge that will settle at the
bottom where about 430 kg of sludge are estimated to be collected per day. This
sludge together with those from equalization tank will be dewatered on drying beds
where its volume will be reduced considerably. The clarified water will be returned to
the river while sludge will be dried and disposed.

Ministry of Water and Environment 9 Survesis in joint venture with Savimaxx Limited



Environmental and Social Impact Assessment for Koboko Water Supply and Sanitation Project

After flocculation and clarification processes, water will be passed through sand filters
to remove any flocculants and suspended solids that may still be in water. The sand
filter will be backwashed to remove any retained solids that may clog the filters and
reduce the efficiency of filtration process. The backwash water will be clarified to
reduce the concentration of Total Suspended Solids (TSS) to less than 50 mg/L before
discharging to the river.

Hypochlorite (free active chlorine) has been proposed as the disinfectant in the water
tfreatment process. The clear water from the filtfration tanks will be dosed with Free
Available Chlorine (FAC) obtainable by reacting a disinfectant in powder, granules or
salt tablets with water to generate brine with high a concentration of hypochlorite
(free active chlorine) of about 500 mg/L or higher. The chemicals for preparing brine
are required in large quantities, and therefore they will be stored onsite in chemical
buildings. The dosed clear water will have a residual tfime of about 2 hours before
being pumped to the storage reservoirs. This is called secondary disinfection solely
with a purpose to maintain a disinfectant residual in the finished drinking water to
prevent regrowth of microorganismes.

The secondary disinfection process does not result in residuals generation; however,
water from the clear well may be used to backwash filters. As a result, disinfectant
added to the finished drinking water may become part of the filter backwash. About
270 m?® of filtered water from disinfection tank are planned to be used for backwashing
per day. Although the backwashed water will be clarified before releasing to River
Kochi, there are chances that dissolved hypochlorite in backwashed water will not be
entirely removed.

In addition to running the Water Treatment Plant, the other activities at the WTP will be
routine maintenance by electricians and plumbers. Periodically, transmission pipelines
will be maintained to fix leakages among other problems.

Human excreta handling at the public toilets

Attendants will regularly clean the toilets and showers. The human excreta will be
collected on regular basis from the septic tanks by cesspool emptier and taken to
Feacal Sludge Treatmentplant for disposal.

Feacal Sludge Treatmentplant operations

The municipal solid waste will be delivered to the sorting area of the Feacal Sludge
Treatment plant in waste skips where biodegradable component will be sorted. The
Non-biodegradable component will be landfilled at the existing dumpsite near the
Feacal Sludge Treatmentplant. The Feacal Sludge Treatmentplant will be built on part
of the land used for landfilling.

Sludge from the toilets will be delivered to the co-compost plant by cesspool emptier.
It will be taken to the dry beds for dewatering for at least 14 days. The leachate from
the dry beds will percolate into a 110 m? shallow sewage ponds for treatment to
achieve pathogen removal by UV. The effluent will be discharged into the vegetation
buffer around the Feacal Sludge Treatment plant.

In the receiving and mixing area, the dry sludge will be mixed with organic solid waste
from the project area. The mixing ratio between sludge and solid waste will depend
on the composition of the sludge. For dewatered sludge a volume ratio between
sludge and waste ranging between 1:2 and 1:3; while for liquid sludge it should be 1:5

Ministry of Water and Environment 10 Survesis in joint venture with Savimaxx Limited



Environmental and Social Impact Assessment for Koboko Water Supply and Sanitation Project

and 1:10. It isitis advisable to have to dewater sludge coming from septic tanks before
it is mixed with the organic waste to be composted.

The septage should spend 90 days in the windrows where the composting
temperature will reach 55-60 °C to allow the heat to kill pathogens. The 90 days cycle
includes the 30 days for decomposition and 60 days for maturation. Considering the
2040 design period, the total amount of material to be composted in 90 days period
is 5,713 tons (or 11,426 m?® by volume). The composting process is expected to result
info 70% reduction in mass of the initial material and final compost density of 0.52
tons/m32is assumed. By composting in windrows of about 1.5 m high and 3 m wide with
a an empty space of 3 m wide between two adjacent windrows, the 31,100 m?
dedicated for composting windrows is 22% larger than the areas required for
composting in 920 days.

Routine turning of the windrows is recommended to maintain an aerobic process so
as to eliminate foul smell. The co-compost will be stored before it is sold off to farmers
as manure. The key factors affecting the Feacal Sludge Treatment process and/or the
resulting compost quality comprise of the following: -

e Carbon to nitfrogen ratio

e Moisture content

¢ Oxygen supply, aeration

e Particle size

e pPH

e Temperature

¢ Turning frequency and

e Degree of decomposition.
Therefore, there will be need for monitoring equipment namely: Thermometer,